@

Best Master Furniture” ASSEMBLY INSTRUCTIONS
The Imported Furniture Specialist : MODEL: LIS A DINING T ABLE

Please read instructions carefully
Remove all wrapping materlals, staples and packing straps from the carton, Refer to Parts List and Hardware List and ensure they are complete before you
start assembling. Place all wooden parts on a clean, flat and soft surface (e.g carpet or rug) to prevent parts from belng scratched.
CAUTIONS: 1) DO NOT FULLY TIGHTEN BOLTS AND NUTS UNTIL ALL PARTS HAVE BEEN ASSEMBLED.
2) DO NOT OVER-TIGHTEN BOLTS AND NUTS UNTIL ALL PARTS HAVE BEEN ASSEMBLED.
3) KEEP ALL HARDWARE PARTS OUT OF REACH OF CHILDREN.

PARTS LIST (FOR 1 NOS. OF TABLE)

NO. COMPONENT QTY.

Pl PEDESTAL LEGS 2

P2 . LEG PRONGS 4

P3 BOTTOM STRETCHER 1

P4 TOP RAIL ]

Ps MOUNTING BAR 4

P6 TABLE TOP ]
HARDWARE LIST (FOR 1 NOS. OF TABLE)

NO. DESCRIPTION QTY,

HI | WRENCH Gt ]

H2 | HEX NUT © 24

H3 | M8 SPRING WASHER =) 24

H4 | M8 FLAT WASHER o) 24

H5 | ALLENKEY "S'\ 1

H6 | JCBC M6 X 70mm (- m—— | 2

H7 | M6 SPRING WASHER )

HS§ M4 X 32mm WOOD SCREW (B 16

Assemble Mounting Bars PS5 into the Pedestal Legs P1. Require two capable persons to put the table upright afier finished assembly.
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